Tenaris

Tubos de Acero de México, 5.A.
Km 433.7 Carr. México-Veracrui
Via Xalapa

(91697) Veracruz, Ver. México

CERTIFICADO DE PRUEBAS EN FABRICA

Number/Numero

05021082

Page / Pagina:

1/6

(52) 229 989 1100 tel
(52) 229 989 1120 fax

DateDia: 02/09/2005

Customer / Cliente:. PLESA ANAHUAC Y CIAS, S.A. DE C.V. | Customer’s Order f Cliente Orden - ltem N” Customer s Relerence / Referencia oel cliente Manufacturer's Works Order N* / Confirmacion da Venta
080599/01

Manufaciure Process/ Proceso de fabicacion Product Type / Tipo de producto Surface / Superficie

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification / Nommas o especificaciones,

API SL/ASTM A106/ASME SA106/ASTM AS53

Steel Grade [ Grado de acero
B/X42 PSL1

Ends / Extremos. NORMAL BEVEL
BISELADO NORMAL

Dimensions / Dimensionas
88.90 X 7.60 MM
3 1/2 X 0.300 INCH

Length / Longitud.
6.00 / 6.50 MTS
19.70 / 21.30 FT

Quanlity / Cantidad 5 Pcs/pz

Nominal Weight / Peso Nominal
15.24 RKG/M

10.25 LB/FT

TENSILE TEST / ENSAYOS DE TENSION

TMin: Transverse Minimum / Minimo Transversal

TMax: Transverse Maximum / Méximo Transversal

Speciman condilion Specimen dimensons Test Y.S. u.T.s. Y.S.
Condicion de la probeta Dimensiones de la probeta temp Unit / Unidad Unit / Uridad ! Elongation
HeatN* | Sample N°] Ls Type Size Temp KG/MM2 KG/MM2 uTs Alargamienio
Colaga N* | Muestra N" Tipo Ori Tamano de
mim lensayo Required/Requerido Required / Requerido Required % in 2 inches
Thhin: [TMin: Phtin % =
ThMax: Thax:
LMin LMin: Max Obt
*C LM LMax: %
65116 |460560|C/B Rec L 20.70 x 7.56 TA 33.25 45.49 0.73 35.80
65116 |460561|C/B Rec | L | 19.50 x 7.56 TA 35.15 48.91 0.72 36.00
65116 |467240)C/B Rec | L | 19.78 x 7.87 TA 34.49 49.73 0.69 38.20
Ls: L of the ple /L lizacion de la C/B: Body / Cuerpo R/U: Upset / Recalque Rec: Strip specimen / Rectangular
Cil: Round bar specimen / Cilindrica Ori: Orientation / Orientacion L: Longitudinal / Longitudinal T: Transverse / Transversal
TA: Room Temp | Temp A EUL: Extension Under Load Method UTS: Ultimate tensile strength / Resistencia Max: Maximum / Maximo
Obt: Obtained / Obtenido ¥.S.: Yield strength / Fluencia LMin: Logitudinal Mini 1 M L itudi LMax: Longitudinal M; I Maximo L itudi

Min: Minimum / Minimo

Tenafts” is stampad. In case the owner of the onganal o

This ceniicate is not & deckiration al ongn hor May i be used as a declaraton of ofgn.

Fste docomantn cenifica gue los productos descritos acu| tuermn manuiaclursdos,
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CERTIFICADO DE PRUEBAS EN FABRICA Nomber/Numero Page/ Pagina: (59229983 1120 fa

(52) 229 989 1120 fax
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pate/Dia: 02/09/2005

Customer/ Cliene:  PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order | Cliente Qrden - ltlem N* Guslomer's Relerence / Referencia del cliente IManutacturer s Works Order N° | Confirmacion de Venta
080599/01
ﬁ_,_...u::_mﬂ:qm Process/ Proceso de fabicacion Product Type / Tipo de producio Surtace [ Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Normas o especificaciones. Steel Grage / Grado de acero Ends / Extremos. NORMAL BEVEL
API 5L/ASTM A106/ASME SA106/ASTM AS53 B/X42 PSL1 BISELADO NORMAL
Dimensions / Dimensiones Length / Longitud, Quantity / Cantidad 5 ﬂnm\ﬂN Nominal Weight / Peso Nominal
88.90 X 7.60 MM 6.00 / 6.50 MTS 15.24 KG/M
3 1/2 X 0.300 INCH 19.70 / 21.30 FT 10.25 LB/FT
HARDNESS TEST / ENSAYOS DE DUREZA |
Superficial Hardness / Dureza superficial. |
External/ Extemna
Heat N* Sample Unit Unidad BHN
Colada N* | Muestra N" Ls JReq. Min; Req. Max:

Resull Resultado

65116 J460560 |C/B| 132
65116 [460561 |C/B 133
65116 |467240 |C/B 138
Ls: Location of the TLocalizacion de la C/B: Body | Cuerpo R/U: Upset / Recalque Req: Required / Requerido _
Min: Minimum / Minimo X Max: Maximum / Maximo
TECHNOLOGICAL TEST / ENSAYOS TECNOLOGICOS |
Hzat N° ple N Flatiening Test
Colada N- | Muestea - Ercavo de Aplasiamiento
65116 [460560 |GOOD/BUENO
65116 J460561 |GOOD/BUENO
65116 J467240 |GOOD/BUENO

This is 10 cerily that the products described here in were manufactured, sampbed, fested, andion mspected o accordance with the specification referenced and meeks the regquinsments in all respects. This cenificate 1 issusd by a compuierzed system and it is valid with electronic signature. On the onganal cenflicate ihe trace-mark green coloured

Tenaris' is sSamped. In Gase the owner of the ongnal cenficate would release 4 copy of 8. he must aitest its conformity 10 the onginal one, laking upon fimsel! ihe i-egm!.?_ﬂ.é_._._s.._...._niqa.qg._ﬂ:_..k>3.;Im_.i.mi_._r.._u_u._.n%n:....-.Ew_&.on_aa.o.isi
This cenificate is not @ declaraton of ongin nor My A be used as a deciaration ol ongin. .
Este doctamentn cerifica que 108 productos descrios agul lueron

, P o nsp de oo ta de releencia v satistace los i Esie ce 56 prvle Medknte un SEtema coMpUtanIaco y es valido con firma Enel
Tenatls (verde) estd impreso en la hola. En caso de aue o ol Que una

ginal el logolgo

_ DNCA 77T 04 O

ded mismo; deberd garantizar ks conformidad con e ofiginal, y s hace responsable por cualguier uso iegal o e, Cualguins aleracitn yo falsficacion serd Suets a \a ey

Eute cerificado no e, i pueds ser usado, como und declaracein de ongan.
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pate/Dia:  02/09/2005

Customer/ Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order / Cliente Orden - ltem N° Customer's Relerence / Referencia del cliente Manutacturer's Works Order N* / Confirmacion de Venta
080599/01
1?6::52_._6 Process/ Proceso de fabicacion, Product Type / Tipo de producto Surtace / Superficie
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
IStandard or Specification / Normas o especificaciones Steel Grade / Grado de acero. Ends / Exiremos. NORMAL BEVEL
API 5L/ASTM A106/ASME SA106/ASTM AS53 B/X42 PSL1 BISELADO NORMAL
ﬁc.am:m.oam / Dimensiones Length / Longilud Quantity / Cantidad 5 Pcs/pz Nominal Weight / Peso Nominal
88.90 X 7.60 MM 6.00 / 6.50 MTS 15.24 RKG/M
3 1/2 X 0.300 INCH 19.70 / 21.30 FT 10.25 LB/FT
CHEMICAL COMPOSITION / COMPOSICION QUIMICA.
E.ﬂ:.* ._noaﬁw.ﬂ&:.e
c Mn Si Cr Mo S i v Cu Al Sn As Nb Ti Ca B N
X100 X 1000 X 10000
[Feat IH Max
Colada Min
Sample N° |P Max|
Muestra N* Min|
ﬂ:m H 12 113 24 4 5 1 13 50 2 58 20 5 3 1 2 12 | 32
460560 P 13 111 23 4 5 1 13 s0 1 58 20 4 2 1 3 14 1 6
460561 P 1z 113 24 3 5 1.6 12 52 2 58 21 5 3 1 3 14 1 35
467240 P 1z 110 26 6 3 1 12 72 2 64 20 [ 2 1 4 13 1 i3
467240 P 12 111 26 & 3 1.1 12 72 2 64 20 6 2 1 & 13 1 33
H: Heat / Colada P: Product / Producto

SUPPLEMENTARY INFORMATION / INFORMACION SUPLEMENTARIA

FABRICADO POR SIDERCA

FABRICACION DE ACERO: FUNDICION POR ARCO ELECTRICO Y COLADO CONTINUO - ACERO CALMADO AL ALUMINIO.

LA PRACTICA DE AFINO EN EL HORNO - CUCHARA INCLUYE UNA INYECCION FINAL DE UMA VARILLA DE SILICIURO DE CALCIO PARA OBTENER UNA FORMA GLOBULAR DE E
VENTUALES MICROINCLUSIONES.

MATERIAL LIBRE DE CONTAMINACION DE MERCURIO. .

FABRICACION DE TUBO: LAMINADO EN CALIENTE Y SIN COSTURA.

This 15 10 cerify 1l the produrts described hers i1 wers mamaactured, ssmpled, tesied, andior inspected in accardance wilh e specitcation relerenced and meets e requirements in il respects. This ceilcale s ssued by & computonized system and i is valid with electronic signature On ihe onginal ceniticale he Imce-mark grean caloured
Tonans is stamped. In case the owner of the onginal ceniticare would release a copy of i, he mist atest its confarmity 10 the ofiginal one, taking upon himseift h responsabllity for any uniawdul or no? alowed use. Any alieration andior o will be 1o thee law.
This cerilicate is not & declaration of origin nor may A be used as a declaration of arign

Esie documento certifica que los producios descios aaul fuemn manutsciuradis. probatos /o inspeccionados de acueno con |a especilicacitn de referencia y salistace 10s comespondientes requenmiencs  Este cenificado se emite mudianta un sisiema computarzado v es villido con Tnma electnica. En el cenifcato ongnal &l lopolipo
Tionarks (verde) estd impreso on la hose 0 cirso de que &f poseedor del cortiticato enfregue uin 1otecopia del mismo, deberd garantizar la contormidad con of onginal, y se hace responsabie por cuaiquisr uso teosl o indetvdo, Cualguier aleracedn wo falsilicacsdn serd sueta a b ey

Este cendificado no s, i puede s gsada, COMa una deciarscion de ongen DICA 777 04.0|
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Tenaris

Tubos de Acero de Mexico, 5.A.
Km 4337 Carr. México-Veracrui
Via Xalapa

(91697) Veracruz, Ver. México

CERTIFICADO DE PRUEBAS EN FABRICA Number/Namero Page / Pagina: (32).229 9893100 te!

05021082 4/6

(52) 229 989 1120 fax

Date/Dia: 02/09/2005

Customer [ Cliente:  PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order | Cliente Orden - ltem N° Customer's Reference / Relerencia oel clente Manulacturer s Works Order N* [ Confirmacion de Venta
080599/01

Manuiactiure Process/ Proceso de fabicacion. Product Type / Tipo de producto. Surace / Superficie

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification / Normas o especificaciones.
API 5L/ASTM Al06/ASME SA106/ASTM

Sieel Grade / Grado de acero.
AS53 B/X42 PSL1

Ends / Extremos. NORMAL BEVEL
BISELADO NORMAL

Dimensions | Dimensiones
88.90 X 7.60 MM
3 1/2 X 0.300 INCH

Length / Longitud Quantity / Cantidad 5 Pcs/pz
6.00 / 6.50 MTS
19.70 / 21.30 FT

Nominal Weight / Peso Nominal

15.24 RKG/M

10.25 LB/FT

SUPPLEMENTARY INFORMATION / TINFORMACION SUPLEMENTARIA

VENTUALES MICROINCLUSIONES.
MATERIAL LIBRE DE CONTAMINACION DE

CONTROL MO DESTRUCTIVO TUBO (C.N.D.

FABRTCACION DE ACERO: FUNDICION POR ARCO ELECTRICO Y COLADO CONTINUO - ACERO CALMADO AL ALUMINIO.
LA PRACTICA DE AFINO EN EL HORNO - CUCHARA INCLUYE UMA INYECCION FINAL DE UNA VARILLA DE SILICIURO DE CALCIO PARA OBTENER UMA FORMA GLOBULAR DE E

MERCURIO.

FABRICACION DE TUBO: LAMINADO EN CALIENTE Y SIN COSTURA.
CONTROL VISUAL Y DIMENSIONAL: SATISFACTORIO.

) : SATISFACTORIO.

This cenificate is not a dectaration of ongin nor may # be used as a decinr

Este doctmento cedifica que los productos descrtes acul fuesan

This 15 to Cexfity that the products described e in were manufactured, saimpled, lested, andior inspected in accardance with the sped!icaton relerenced anl Meels the recuIBmants n all respects. This certificate is issued by a computenzed system and i 5 valkd with slectionic sgnatre  On the ongmal cenilicate the trade-mark grean ocoloured
Tenans is stamped. In case the owner of the ongnal cerificate would elease A copy of . ha mist at

sn ol angin

Tenaris (verde) esta impreso en la hojs - En caso de que ol posesdar del

- ¥ s de acuerdo con la especiiicacion da relerencia y satistace 108 © 5 b Este cortilicado se amite mediante un sislema computarizado y es vilido con |ima eleconica.  En e cenificada orginal & logolipo
..._.s aa_...n_.__.o_aoaesnnaaﬁ_EE..Q:EEE..&.:SE:SE_EQES.n,sﬁcm_zﬁiﬁ_o.ﬁ&xﬁnﬁs;w alteracktn ylo fatsificacitn serd sujets a o ley

Este conilicado no as, ni pueds ser USaco, coma una declaracsn de ofigen.

Bt its conformiy 1o the ongiral one, laking upon Inmselt the resporsahility 1oc any uniawlul or non allowed use. Any aloalion andor talsitication will be subjectad 10 the w

_ DHCA TTT 04 0f
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qm : Tubos de Acero de México, 5.4
mq-m Km 433.7 Carr. México-Veracrn
Via Xalapa
(91697) Veracruz, Ver. México

CERTIFICADO DE PRUEBAS EN FABRICA Number/Namero Page / Pagina: e a0 1
05021082 5/6
pate/Dia:  02/09/2005

Customer /Clientie:  PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer's Order / Cliente Orden - llem N Cuslomer's Reference / Relerencia del cliente Manufacturer's Works Order N* / Conlirmacion de Venta
080599/01

Manuifacture Process! Proceso de fabicacion Product Type / Tipo de producto. Surface / Superficie.

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA ;\OOZU.GGOHOZ BARNIZADO

standard or Specification / Normas o especificaciones Steel Grade | Grado da acero Ends / Extremos. NORMAL BEVEL

API 5L/ASTM A106/ASME SA106/ASTM AS53 B/X42 PSL1 BISELADO NORMAL

Dimensions / Dimensiones. Length / Longitud. CQuantity / Canlidad. 5 Pecs/pz Nominal Weighl / Peso Nominal

88.90 X 7.60 MM 6.00 / 6.50 MTS 15.24 RKG/M

3 1/2 X 0.300 INCH 19.70 / 21.30 FT 10.25 LB/FT

SUPPLEMENTARY INFORMATION / TNFORMACION SUPLEMENTARTA

NO REPARADO POR SOLDADURA.

CERTIFICADO DE ACUERDO CON: EN 10204 3.1.B/95 - ISO 10474 3.1.B/92.
EDICION DE LA NORMA : ASME SA 106/01.

EDICION DE LA NORMA : API SL, 42° Edition 2000.

EDICION DE LA NORMA : ASTM A53/02.

EDICION DE LA NORMA : ASTM Al06/02a.

EDICION DE LA NORMA : ASME SA 53/01 Addendum 2003.

TRATAMIENTO TERMICO: DIRECTO DE LAMINACION.

CONTROL NO DESTRUCTIVO: SATISFACTORIO.

METODO DE INSPECCION: E.M.I. (FULL LENGTH) LONG. (EXT.) NOTCH 5% (INT.) NOTCH 12.5%.
PROTECTOR EXTERNO: MC-PLASTICO CERRADO NO LEVANTABLE.

PRESION DE PRUEBA HIDRAULICA: 207 Kpa*100 = 3000 Psi (5 seg.)

TAMSA REF: 554707

This is to cersity that the products described hers in wemn manidactumd, sampled, ested, ancior inspecied in wlh iha it and mests the requirements in all respects. This certilicate is ssued by a computerizad system and il is vald with slecironic sgrature. On the original cartifcale the tede-mark green coloured
Tanans' s stamped. In case the owner of the arlginal cerificate woukd release a copy of I, ne must anes? ils conformiy 10 the oniginal ane, 1aking upon Nimesedh ihe responsabiity for any unlawlul or not allowed use. Any alteration and'or falsilication will be subjected to the =w

This canfficate is nol a declaraton of orign nar may it be used as a declaralion of cogn

Este docurnenio cetilica que ios prodoctos descrlos

fueron manutaciurados, probados wo inspeccinados de acuendo con 1B especticaodn de relerenca y los i Esta corificado e emie mediane un sislema computarzado v es vakdo con fema electvncs.  En o cenilicado onginal s iogotipo
Tenarie (verde) esid impreso en la boja. En caso de que of possedar del cenificado entregus una fotocopia del mismao, deberd garantizar ks conformidad con ol ofigings, y se hace responsabie par cuaiguiar uso legal o indebwdo, Cuslgueer alleracion yio lalsificacian sees supets a la ey
Esto carfacaod 10 €5, Nl puets sar usado, 0omo Lna teckinacion de ongen.

DHCA 777 04 0




Tenaris

Tubos de Acero de México, S.A
Km 433.7 Carr. México-Veracru
Via Xalapa

(91697) Veracruz, Ver. México

CERTIFICADO DE PRUEBAS EN FABRICA

Number/Nimero

05021082

(52) 229 989 1100 tel

Page / Pagina: (52) 229 989 1120 fax

6/6

pate/Dia:  02/09/2005

(Customer | Cliente:  PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order / Cliente Orden - ftem N° (Customer’'s Reference / Referencia del cliente Manufacturer's Works Order N* / Confirmacion de Venta
080599/01
fManufaciure Process/ Proceso de labicacion. Product Type / Tipo de producto Surface / Superficie
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
ﬁma_.ﬁma or Specification / Normas o especificaciones Steel Grade | Grado de acern Ends / Exiremos. NORMAL BEVEL
API S5L/ASTM A106/ASME SA106/ASTM AS3 B/X42 PSL1 BISELADO NORMAL
Dimensions / Dimensiones. Length / Longitud. Quantity / Cantidad 5 Pcs/pz Nominal Weight / Peso Nominal
88.90 X 7.60 MM 6.00 / 6.50 MTS 15.24 RG/M
3 1/2 X 0.300 INCH 19.70 / 21.30 FT 10.25 LB/FT

TAMSA QUALITY DEPARMENT SIGNATURE

Quality System Cenified
N" 110850

="

This 5 10 certity that the products described here in wen manuiactuned, sampled, ested, and/or " with the specrd

This cenificate & nol a declaration of ongn nor may it be used as a daciarston ol orgin.
Este dooumania cenfica que s productos descritos aqui fueron

ylo e acuerdo con @ espect icacitn de referencia y sat

ang meets the requirements in all .nﬁﬂmw This cenificate is ssued by 3 computenzed system and il 15 vald with slecmnic signature On the ofiginal codiflicate he irade-marnk green colousned
Tenans' is stamped. In case the owner ol the original cerificale would relessi a copy of . he mist attes! its conformity 1o the original one, taking upon Nimsem he responssbiifty for any uniawlul or not allowed use. Any aleadon andior lalsitication wil be subjected to the law

Tenatis (verda) estd impreso en la howe En caso de que el el

Este cariticatia no €3, nl puede 58 usado. oomo una deciaracon de ofigen.

0 58 amie medk un Sisterma
QUE unal del mismo, deberd garantzar la contformadad con e onginal, ¥ s& haoe rasponsabie por cuskguier Uso ilegal o indebido. Cuslkguier alerackin ylo falsilicacn sed sujeta a b ey

Tpukari ¥ €5 villido con firma electrinica  En el cerificada original &l logotipo

_ DUCA 777 04 0}




